2T EResa
RY-250DF

SPARES BODY PARTS



ASSY NO.
Al
A2
A3
A4
A5
A6
A7
A8
A9
Al0
All
Al2
Al3
Al4
A15
Al6
Al17
A18
A19
A20
A21
A22
A23
A24
A25

INDEX
DESCRIPTION
FRAME ASSY
STEERING STEM ASSY
HANDLE BAR ASSY
FRONT LIGHTS
REAR LIGHTS
SPEEDOMETER ASSY
ELECTRICAL PARTS
PAINTED PLASTIC PARTS
OTHER PLASTIC PARTS
SHOCK ABSORBERS
SEAT/REAR HANDRAIL
FUEL TANK ASSY
AIR CLEANER/CARBURETOR ASSY
FOOTREST ASSY
REAR FORK ASSY
MUFFLER ASSY
PEDALS
FRONT DISC BRAKE ASSY
REAR DISC BRAKE ASSY
WHEEL ASSY
CONTROL CABLES
LOCK SET
BATTERY
TOOLS
FASTENERS

PAGE NO.
1

Uk WwWN

~N

10-11
12
13
14
15
16
17
18
19
20
21

22-23
24
25
26
27

28-31



Al - FRAME ASSY

2 [ [
—9 ﬂ
-
111 ey
00O0O ll
]
S.NO. PART CODE DESCRIPTION QUANTITY
Al-1 Q58A0007X FRAME BODY 1
Al-2 Q58P0747A BRACKET, FRONT LICENSE PLATE 1
Al-3 Q58P0947A BRACKET, HORN 1
Al-4  Q58P6137X ENGINE SUPPORT BRACKET, L 1
Al-5 Q58P6147X ENGINE SUPPORT BRACKET, R 1
Al-6  Q58A2307X ENGINE HANGER, L/R 2
Al-7 Q58AA0107X BRACKET, FUEL TANK COVERS 1
Al-8 FBO3187LV BUSH, ENGINE HANGER 4
Al1-9 Q58A1107ALV SIDE STAND 1
Al-10 Q58K030LV SPRING, SIDE STAND 1
Al-11 Q58P0757A BRACKET,REAR LICENSE PLATE 1



S.NO.

A2-1
A2-2
A2-3
A2-4
A2-5

PART CODE
Q58B0607X
Q58H000
Q58B050037X
Q58P0967A
Q58B06008BCR

A2 - STEERING STEM ASSY

0000

DESCRIPTION

UPPER CONNECTING PLATE
STEERING BEARING ASSY
STEERING COLUMN

BRACKET, SPEEDOMETER CABLE
TOP BOLT, STEERING STEM

QUANTITY
1

R R R



S.NO.
A3-1
A3-2
A3-3
A3-4
A3-5
A3-6
A3-7
A3-8
A3-9

A3-10

A3-11

PART CODE
PB94C040
PB92C035
Q58A0508L
Q58G004
Q58G002
Q58G001
Q58A052007X
Q58A051007X
Q58E070
Q58E080
PC2E100

DESCRIPTION

A3 - HANDLE BAR ASSY

T

10

REAR VIEW MIRROR, R
REAR VIEW MIRROR, L

HANDLE BAR PIPE, R

END COVER, HANDLE BAR, R/L

HANDLE GRIP, R
HANDLE GRIP, L

SUPPORT, HANDLE BAR PIPE, R
SUPPORT, HANDLE BAR PIPE, L

CONTROL SWITCH, L
CONTROL SWITCH, R
CLUTCH LEVER

QUANTITY
1

PR RPRRPRRPERPRLRNNR



S.NO.

A4-1
A4-2
A4-3
A4-4
A4-5
A4-6
A4-7
A4-8

PART CODE
Q58P0087A
Q58P0037X
Q58G160
Q582E140
LOOE3500007
Q57G141
Q60E170
Q60E180

A4 - FRONT LIGHTS

DESCRIPTION

LOWER BRACKET, HEADLIGHT
HEADLIGHT SUPPORT

RUBBER RING, HEADLIGHT SUPPORT
HEADLIGHT ASSY

BULB, HEADLIGHT

RUBBER BUSH, HEADLIGHT

FRONT TURN LIGHT, L

FRONT TURN LIGHT, R

QUANTITY
1

PR NRRDR



S.NO.

A5-1
A5-2
A5-3
A5-4
A5-5
A5-6

PART CODE
Q58E210
Q60E170
Q60E180
Q58E220
Q58P0818L
Q58CA54G03

A5 - REAR LIGHTS

DESCRIPTION

TAIL LIGHT ASSY

REAR TURN LIGHT,L

REAR TURN LIGHT,R

REAR LICENSE PLATE LIGHT

SUPPORT BRIDGE, REAR TURN LIGHTS
CONNECTING PLATE, TAIL LIGHT

QUANTITY
1

[ = W = =



S.NO.

A6-1
A6-2
A6-3
A6-4

PART CODE
Q58P1497A
Q58E120J31
Q58G141
Q58CA46

A6 - SPEEDOMETER ASSY

DESCRIPTION

BRACKET, SPEEDOMETER
SPEEDOMETER

RUBBER BUSH, SPEEDOMETER
CASE, SPEEDOMETER

QUANTITY
1

1
3
1



S.NO.

A7-1
A7-2
A7-3
A7-4
A7-5
A7-6
A7-7
A7-8

PART CODE
Q58E000
NOOE020
LOOEEO40
LOOEO30
NOOEEO10
NOOSEO50
TO1E330
R88E003

A7 - ELECTRICAL PARTS

DESCRIPTION

WIRE HARNESS
RECTIFIER

FLASHER

START RELAY
IGINITION COIL

CDI

HORN

BRAKE SWITCH CABLE

QUANTITY
1

PR RRRRR



S.NO.

A8-1
A8-2
A8-3
A8-4
A8-5
A8-6
A8-6
A8-6
A8-7
A8-7
A8-7
A8-8
A8-8
A8-8

PART CODE
Q58C010G03
P131C360
960006000LV
Q58P1067A

R54G215
Q58CA49Y48WEQO1
Q58CA49X68WEQO1
Q58CA498AWEQO0
Q58C355XPXWEQO0
Q58C355XPYWEQQ0
Q58C355XPWWEQO0
Q58C350XPXWEQQ0
Q58C350XPYWEQQO0
Q58C350XPWWEQO0

A8 - PAINTED PLASTIC PARTS

DESCRIPTION

FRONT FENDER

FRONT REFLECTOR

FLANGE BUSH, FRONT FENDER
INNER BRACKET, FRONT FENDER
RUBBER PLUG, FRONT FENDER
FUEL TANK MAIN COVER, RED
FUEL TANK MAIN COVER, BLUE
FUEL TANK MAIN COVER, WHITE
FUEL TANK COVER R, RED

FUEL TANK COVER R, BLUE

FUEL TANK COVER R, WHITE
FUEL TANK COVER L, RED

FUEL TANK COVER L, BLUE

FUEL TANK COVER L, WHITE

8

e;
*8
QUANTITY

1

R R RRPRRPRRPRRRRRERLRNN



S.NO.
A8-9
A8-10
A8-11
A8-12
A8-13
A8-14
A8-15
A8-16
A8-17

10

—Q©

11 11

PART CODE
Q58CA427A
Q58CA417A
PD5G141

Q58G698
Q58C565G03WEQO0
Q58CA53G03
Q58C570G0O3WEQO0
Q58C0657A
Q58C0707A

A8 - PAINTED PLASTIC PARTS

e —

13
12 12
o o

1|5
DESCRIPTION

HEAD LIGHT COVER, R
HEAD LIGHT COVER, L
RUBBER BUSH, SIDE COVER
RUBBER BUSH, SIDE COVER
REAR COVER, L

TAIL COVER

REAR COVER, R

SIDE COVER, L

SIDE COVER, R

QUANTITY
1

PR RRPRERNNR



S.NO.
AS-1
A9-2
A9-3
A9-4
A9-5
A9-6
A9-7
A9-8
A9-9

A9-10

A9-11

A9-12

A9-13

AS-14

PART CODE
Q58CA40
Q58CA43
Q58CA44
Q58CA48
Q58CA47
Q58PA247A
Q58CA58
Q58CA59
Q58PA237A
Q58CA51
Q58P9667A
Q58P9457A
Q58P9657A
Q58CA50

A9 - OTHER PLASTIC PARTS

TV ¥

e
I%

DESCRIPTION

CASE, HEADLIGHT

UPPER PART, WIND SHIELD

LOWER PART, WIND SHIELD
HEADLIGHT LOWER COVER, R
HEADLIGHT LOWER COVER, L

BRACKET, LOWER FUEL TANK COVER, R
LOWER FUEL TANK COVER, R

LOWER FUEL TANK COVER, L

BRACKET, LOWER FUEL TANK COVER, L
FUEL TANK INNER COVER, R

BRACKET, FUEL TANK INNER COVER, R
BRACKET, FUEL TANK COVERS
BRACKET, FUEL TANK INNER COVER, L
FUEL TANK INNER COVER, L

10

119

™ R |

QUANTITY
1

R R RPRRPRRPRPRRRRRERR



S.NO.
A9-15
A9-16
A9-17
A9-18
A9-19
A9-20
A9-21
A9-22
A9-23

PART CODE
Q58C90B
Q58PA217A
Q58C016
Q58CA57
Q58CA56
NA7C370
Q58CA55
Q58CA52
Q58C012

<P
16
2|0
—19
17

A9 - OTHER PLASTIC PARTS
18

S

DESCRIPTION

REAR SPLASH GUARD

BRACKET, REAR SPLASH GUARD

FRONT PART, REAR FENDER

RIGHT COVER, FRONT PART REAR FENDER
RIGHT COVER, REAR SPLASH GUARD
REFLECTOR

BATTERY TOP COVER

INNER TRIM, REAR COVER

FRONT SPLASH GUARD

11

QUANTITY
1

PR RRRRR R



A10 - SHOCK ABSORBERS

S.NO. PART CODE DESCRIPTION QUANTITY
A10-1 Q58B0107X FRONT SHOCK ABSORBER, L 1
A10-2 Q58B0207X FRONT SHOCK ABSORBER, R 1
Al10-3 (Q581B0707A REAR SHOCK ABSORBER 1

12



A11 - SEAT/REAR HANDRAIL

|
M [ ]
! 6 ©
4
S.NO. PART CODE DESCRIPTION QUANTITY
Al1-1 Q581C007 SEAT, REAR PART 1
Al1-2 (Q581C006 SEAT, FRONT PART 1
Al1-3 Q58A0417X REAR HANDRAIL, L 1
All-4 Q58A0427X REAR HANDRAIL, R 1
Al11-5 PC2J260LV FLANGE BUSH, SEAT 2

13



S.NO.
Al2-1
Al12-2
Al2-3
Al2-4
Al12-5
Al2-6
Al12-7
Al12-8

PART CODE
Q58G131
Q58C0007A
Q58C020
Q58G022
Q581G022
Q58E340
Q58G058
Q58G058

A12 - FUEL TANK ASSY

DESCRIPTION

RUBBER CUSHION, FUEL TANK
FUEL TANK

FUEL COCK

FUEL PIPE, SMALL

FUEL PIPE, BIG

FUEL SENSOR

RUBBER RIB, FUEL TANK, BIG
RUBBER RIB, FUEL TANK, SMALL

14

—

— |

QUANTITY
3

NNRRRRR



S.NO.
Al3-1
Al13-2
Al13-3
Al3-4

A13 - AIR CLEANER/CARBURETOR ASSY

PART CODE
Q58Q020
Q58Q024
Q58Q000
L00JQ487PW

DESCRIPTION

AIR CLEANER ASSY
AIR FILTER
CARBURETOR
INTAKE PIPE

15

QUANTITY
1

1
1
1



S.NO.
Al4-1
Al14-2
A14-3
Al4-4

PART CODE

Q58A1307XLV
Q58A1207XLV
Q58A1607XLV
Q58A1707XLV

Al14 - FOOTREST ASSY

DESCRIPTION

FRONT FOOTREST ASSY, L
FRONT FOOTREST ASSY, R
REAR FOOTREST ASSY, L
REAR FOOTREST ASSY, R

16

QUANTITY
1

1
1
1



A15 - REAR FORK ASSY

—3 s—7 9—
= 8
3
@
2—gT—2 10 10 11 1|1 1212
—6
5—35 OO0 e e® oo
S.NO. PART CODE DESCRIPTION QUANTITY
A15-1 Q58A5777X REAR FORK 1
A15-2 R88D174LV CHAIN ADJUSTER PLATE, L/R 2
A15-3 R88D170LV CHAIN ADJUSTER, L/R 2
A15-4 Q58C180 CHAIN CASE 1
A15-5 Q58G141 RUBBER BUSH, REAR FORK 1
A15-6  Q58G009 CHAIN GUIDE 1
A15-7 Q58A2807A REAR WHEEL GUARD 1
A15-8  618714000XYLV NUT,REAR FORK AXLE 1
A15-9  LOOLZ196LV AXLE, REAR FORK 1
A15-10 R83G129 DUST COVER, REAR FORK 2
A15-11 Q58C992 RUBBER PLUG 2
A15-12 FB0O3001LV RUBBER BUSH, CHAIN CASE 2

17



Raybar

www.raybarmotorcycles.com

@ /raybarmoto



S.NO.
Ale-1
Al6-2
Al6-3
Ale-4
Al6-5

A16 - MUFFLER ASSY

PART CODE
Q58Q017
Q58Q018
Q58Q016
Q58Q01017
Q581Q010

DESCRIPTION

MUFFLER, REAR PART
CLAMP, MUFFLER
MUFFLER, FRONT PART
RUBBER BUSH, MUFFLER
MUFFLER ASSY

18

—5
QUANTITY
1
1
1
3
1



S.NO.
Al7-1
Al7-2
Al7-3
Al7-4
Al7-5
Al7-6

PART CODE
L00QD289PSH
LOOBX336PSH
Q58P6287A
N20KO50LV
Q58D1807X
Q58K182LV

Al17 - PEDALS

— :|3
DESCRIPTION

KICK STARTER

PEDAL GEAR CHANGE

BRACKET, BRAKE SWITCH
SPRING, BRAKE SWITCH
REAR BRAKE PEDAL
SPRING, REAR BRAKE PEDAL

19

\;O—oa

QUANTITY
1

[ = W = =



S.NO.
Al18-1
A18-2
A18-3
Al18-4
A18-5
Al18-6

PART CODE
Q58D131
Q58D136017A
Q58D136077A
Q581D135
Q58D134
Q58D130052A

A18 - FRONT DISC BRAKE ASSY

DESCRIPTION

DISC PLATE, FRONT DISC BRAKE

FRONT BRAKE LEVER, WITH UPPER PUMP
CALIPER ASSY, FRONT DISC BRAKE

BRAKE OIL PIPE,FRONT DISC BRAKE
BRAKE PAD, FRONT DISC BRAKE

FRONT BRAKE ASSY

20

QUANTITY
1

[ = W = =



S.NO.
Al19-1
A19-2
A19-3
Al19-4
A19-5
Al19-6
A19-7
A19-8

PART CODE
Q58D149
Q58D1417A
Q58D14E2A
Q58D1427A
Q581D148
Q42G700
Q58P783
Q58D14S2A

A19 - REAR DISC BRAKE ASSY

DESCRIPTION

BRAKE PAD,REAR DISC BRAKE

DISC PLATE, REAR DISC BRAKE
CALIPER ASSY, REAR DISC BRAKE
MASTER CYLINDER, REAR DISC BRAKE
BRAKE OIL PIPE, REAR DISC BRAKE
CLIP

REAR DISC BRAKE CALIPER HOLDER
REAR BRAKE ASSY

21

QUANTITY
1

PR RRRRR



S.NO.
A20-1
A20-2
A20-3
A20-4
A20-5
A20-6

PART CODE
R83D050
Q58J020LV
LOOLZ193LV
Q58D0207G
Q58E945
618712000XYLV

A20 - WHEEL ASSY

DESCRIPTION

FRONT TYRE

COLLAR, FRONT WHEEL
AXLE, FRONT WHEEL
FRONT ALLOY WHEEL
GEAR, SPEEDOMETER
NUT, FRONT WHEEL AXLE

22

)}

(]

QUANTITY
1

[ = W = =



S.NO.
A20-7
A20-8
A20-9
A20-10
A20-11
A20-12
A20-13
A20-14
A20-15
A20-16
A20-17

PART CODE
618714000XYLV
PESDO70
LooLz196Lv
Q58D164
Q58J040LV
R57J050LV
Q581D155LV
Q58D0307G
Q581D152CX
Q581D151
LOODL43

A20 - WHEEL ASSY

DESCRIPTION

NUT, REAR WHEEL AXLE
REAR TYRE

AXLE, REAR WHEEL
CUSHION RUBBER, REAR WHEEL
LEFT COLLAR, REAR WHEEL
RIGHT COLLAR, REAR WHEEL
LOCK CLIP

REAR ALLOY WHEEL

REAR SPROCKET

BUFFER

CHAIN

23

13 13

,,,,,,

QUANTITY
1

PR RRNRRRRR



S.NO.
A21-1
A21-2
A21-3
A21-4

A21 - CONTROL CABLES

7
—
]

PART CODE
Q58F010LV
Q58F020LV
Q58F030LV
Q58F060LV

P

DESCRIPTION
CLUTCH CABLE
THROTTLE CABLE
CHOKE CABLE
SEAT LOCK CABLE

24

QUANTITY
1

1
1
1



A22 - LOCK SET

S.NO. PART CODE DESCRIPTION QUANTITY
A22-1 Q58K000J3 LOCK SET 1

25



A23 - BATTERY

3

S.NO. PART CODE DESCRIPTION QUANTITY
A23-1 LOOED103EL1 BATTERY 1
A23-2 Q58C185 BATTERY BOX 1
A23-3 Q58G036 BAND BATTERY 1

26



A24 - TOOLS

S.NO. PART CODE DESCRIPTION QUANTITY
A24-1 (Q58N000J3CX TOOLKIT 1

27



ASSY NO. PART NO.

Al
Al
Al
Al
Al
Al
Al
Al
Al
Al
Al
Al
Al
Al
Al
Al
Al
A2
A2
A3
A3
A4
A4
A4
A4
A4
A4
A4
A5
A5

FBO3187LV
578706012LV
578706016LV
578706025LV
578708016LV
578708035LV
578708110LVT

578710045XYLV
578710115XYLVT

617008000LV

617110000XYLV

617706000LV
617708000LV
930008000LV
930010000LV
971008000LV
971010000LV
700006012LV
700008025LV
700008030LV
930008000LV
FB01056LV
FBO1057LV
FB04324LV
FBO80O1LV
FBO8004LV
700008030LV
971008000LV
FB01023LV
FBO80OO5LV

A25 - FASTENERS

DESCRIPTION

BUSH ®8.5x(®20x8

HEXAGON FLANGE BOLT M6x12
HEXAGON FLANGE BOLT M6x16
HEXAGON FLANGE BOLT M6x25
HEXAGON FLANGE BOLT M8x16
HEXAGON FLANGE BOLT M8x35
HEXAGON FLANGE BOLT M8x110
HEXAGON FLANGE BOLT M10x45x1.25
HEXAGON FLANGE BOLT M10x1.25x115
| TYPE HEXAGON NUT M8

| TYPE HEXAGON NUT M10x1.25
HEXAGON FLANGE NUT M6

HEXAGON FLANGE NUT M8

SPRING WASHER ®8

SPRING WASHER ®©10

FLAT WASHER ®©8

FLAT WASHER ©10

HEXAGON SOCKET HEAD CASCREWS M6x12
HEXAGON SOCKET HEAD CASCREWS M8x25
HEXAGON SOCKET HEAD CASCREWS M8x30

SPRING WASHER ®©8

INNER HEXAGON FLAT HEAD SCREW M6x16
INNER HEXAGON FLAT HEAD SCREW M6x20
INNER HEXAGON FLAT HEAD SCREW M5*16

NUT-CLIP M6
CLIP M5

HEXAGON SOCKET HEAD CASCREWS M8x30

FLAT WASHER ®©8

SCREW M4.2x13

SCREW-CLIP M4.2x17x11
28

QUANTITY
4

W WDEABEBNWNNUNNDBNNNNNDBEBBEBNNNNNAAENNNPRE



ASSY NO. PART NO.

A5
A5
A6
A6
A6
A6
A6
A6
A7
A7
A7
A8
A8
A8
A8
A8
A8
A8
A8
A8
A8
A8
A8
A8
A9
A9
A9
A9
A9
A9

578708025LV
818005010LV
FB01023LV
FBO80OO1LV
FBO80OO5LV
617706000LV
818005008LV
960006000LV
FB04228LV
578305020LV
578706012LV
FB01023LV
FB01056LV
FB0O1057LV
FB01097LV
FBO3001LV
FB04228LV
FBO80OO3LV
FBO8004LV
FBO80OO5LV
617705000LV
818005016LV
960006000LV
971005000LV
FB01023LV
FB0O1056LV
FBO1057LV
FBO1061LV
FBO1097LV
FBO3096LV

A25 - FASTENERS

DESCRIPTION
HEXAGON FLANGE BOLT M8x25
SLOTTED PAN HEAD SCREW M5x10
SCREW M4.2x13
NUT-CLIP M6
SCREW-CLIP M4.2x17x11
HEXAGON FLANGE NUT M6
SLOTTED PAN HEAD SCREW M5x8
FLAT WASHER ®6
INNER HEXAGON FLAT HEAD SCREW M6x12
HEXAGON BOLT M5x%20
HEXAGON FLANGE BOLT M6x12
SCREW M4.2x13
INNER HEXAGON FLAT HEAD SCREW M6x16
INNER HEXAGON FLAT HEAD SCREW M6x20
SLOTTED FLAT HEAD SCREW M5x16
BUSH ©6.5x(018x4
INNER HEXAGON FLAT HEAD SCREW M6x12
NUT-CLIP M5
CLIP M5
SCREW-CLIP M4.2x17x11
HEXAGON FLANGE NUT M5
SLOTTED PAN HEAD SCREW M5x16
FLAT WASHER ®6
FLAT WASHER ®5
SCREW M4.2x13
INNER HEXAGON FLAT HEAD SCREW M6x16
INNER HEXAGON FLAT HEAD SCREW M6x20
SCREW M4.2x10
SLOTTED FLAT HEAD SCREW M5x16
BUSH ©8.2xM10-O20x5
29

QUANTITY

w = = =
AN PRPRPWUNGNWRAROORRERSASBERNNNWAWNNNNN



ASSY NO. PART NO.

A9
A9
A9
A9
A9
A9
A9
A9
A9
A9
A9
A9
Al0
Al0
Al0
Al0
Al0
Al0
All
All
All
Al2
Al2
Al2
Al2
Al2
Al3
Al3
Al3
Al4

FB04228LV
FBO80O1LV
FBO80OO3LV
FBO80OO5LV
578706012LV
578706016LV
578706020LV
578708035LV
617705000LV
617708000LV
960005000LV
971008000LV
578308025LV

578710045XYLV
578710065XYLV
617710000XYLV

930008000LV
971008000LV
FBO1057LV

578708020LV
971008000LV
FBO6007LV

578706016LV
578708020LV
617706000LV
960008000LV
FBO3195LV

578706012LV
578706030LV
700008025LV

A25 - FASTENERS

DESCRIPTION

INNER HEXAGON FLAT HEAD SCREW M6x12

NUT-CLIP M6

NUT-CLIP M5

SCREW-CLIP M4.2x17x11

HEXAGON FLANGE BOLT M6x12

HEXAGON FLANGE BOLT M6x16

HEXAGON FLANGE BOLT M6x20

HEXAGON FLANGE BOLT M8x35

HEXAGON FLANGE NUT M5

HEXAGON FLANGE NUT M8

WASHER ®5

FLAT WASHER ®8

HEXAGON BOLT M8x25

HEXAGON FLANGE BOLT M10x45x1.25

HEXAGON FLANGE BOLT M10x1.25x65

HEXAGON FLANGE NUT M10x1.25

SPRING WASHER ®8

FLAT WASHER ®8

INNER HEXAGON FLAT HEAD SCREW M6x20

HEXAGON FLANGE BOLT M8x20

FLAT WASHER ®8

CLIP B9

HEXAGON FLANGE BOLT M6x16

HEXAGON FLANGE BOLT M8x20

HEXAGON FLANGE NUT M6

WASHER ®8

BUSH 16.5x¢12x20

HEXAGON FLANGE BOLT M6x12

HEXAGON FLANGE BOLT M6x30

HEXAGON SOCKET HEAD CASCREWS M8x25
30

QUANTITY
10

N

PRPRPPRPWOPPWONDPEPAERAENDERARRPERPRPRARARPPARONBENOGE



ASSY NO. PART NO.

Al4
Al5
Al5
Al5
Al5
Al6
Al6
Al6
Al6
Al7
Al7
Al8
Al8
Al9
Al9
A20
A21
A21
A23

700008035LV
FB04228LV

618714000XYLV

700006025LV
700006030LV
578206065LV
578706025LV
617706000LV
617708000LV
578308025LV
578706012LV
578706016LV
617706000LV
578706016LV
818005016LV

618712000XYLV

617706000LV
819006020LV
FB04228LV

A25 - FASTENERS

DESCRIPTION

HEXAGON SOCKET HEAD CASCREWS M8x35
INNER HEXAGON FLAT HEAD SCREW M6x12
HEXAGON FLANGE LOCK NUT M14x1.5
HEXAGON SOCKET HEAD CASCREWS M6x25
HEXAGON SOCKET HEAD CASCREWS M6x30
HEXAGON BOLT M6x65

HEXAGON FLANGE BOLT M6x25

HEXAGON FLANGE NUT M6

HEXAGON FLANGE NUT M8

HEXAGON BOLT M8x25

HEXAGON FLANGE BOLT M6x12

HEXAGON FLANGE BOLT M6x16

HEXAGON FLANGE NUT M6

HEXAGON FLANGE BOLT M6x16

SLOTTED PAN HEAD SCREW M5x16
HEXAGON FLANGE LOCK NUT M12x1.25
HEXAGON FLANGE NUT M6

SLOTTED RECESSED COUNTERSUNK HEAD SCREW M6x20
INNER HEXAGON FLAT HEAD SCREW M6x12

31

QUANTITY
4

WININPFP WONRPRRPRRPEPNRPRPNENERNN



Raybar

www.raybarmotorcycles.com

@ /raybarmoto



